Massey Ferguson

1100/ 1130 TRACTOR 651203
TABLE OF CONTENT Page00-00
Page Title Page Number
CYLINDER BLOCK (GAS) MF1100 2
CRAMKSHAFT, FLYWHEEL AND MAIN BEARINGS (GAS) MF1100 4
FISTONS, RINGS AND CONMECTING RODS (GAS) MF1100 B
CYLINDER HEAD, COVER AND VALVES (GAS) MF1100 8
GOVERNOR ANMD TIMING GEAR COVER (GAS) 10
OIL PAN AND ADAPTER PLATE (GAS) MF1100 12
OIL PUMF (GAS) MF1100 14
LUBRICATION OIL FILTER (GAS) MF1100 16
WATER PUMP (GAS) MF1100 18
RADIATOR (GAS) MF1100 20
MAMNIFOLD, MUFFLER AND AIR CLEANER (GAS) MF1100 22
MANIFOLD, MUFFLER AND AIR CLEANER (GAS) MF1100 24
GASKET SETS (GAS) MF1100 26
FUEL LIFT PUMP (GAS) MF1100 28
FUEL LIFT PUMP (SERWICE) MF1100 30
CARBURETOR (GAS) MF1100 32
FUEL TA&MK AND LINES (GAS) MFL100 34
CYLINDER BLOCHK (L.P.G.) MF1100 38
CRAMKSHAFT, FLYWHEEL AND MAIN BEARINGS (L.P.G.) MF1100 40
PISTONS, RINGS AND COMNMECTING RODS (L.P.G.) MF1100 42
CYLINDER HEAD, COVER AND VALVES (L.P.G.) MF1100 44
GOVERNOR AND TIMING GE&R COVER (L.P.G.) MF1100 46
OIL PAN AND ADAPTER PLATE (L.P.G.) MF1100 48
OIL PUMP (L.P.G.) MF1100 30
LUBRICATION OIL FILTER (L.P.G.) MF1100 52
WATER PUMP (L.P.G.) MF1100 54
RADIATOR (L.P.G.) MF1100 56
MAMNIFOLD, MUFFLER AND AIR CLEAMER (L.P.G.) MF1100 58
GASKET SETS (L.P.G.) MF1100 60
FUEL TAMEK AND LIMES (L.P.G.) MF1100 62
CARBURETOR (L.P.G.) MF1100 G4
REGULATOR (L.P.G.) MF1100 66
ELECTRICAL WIRING (GAS AND L.P.G) MF1100 68
ELECTRICAL WIRING (GAS AND L.P.G) MF1100 72
DISTRIBUTOR (GAS) MF1100 76
DISTRIBUTOR (L.P.G.) MF1100 78
STARTER. (GAS AND L.P.G.) MF1100 80
STARTER (GAS AND L.P.G.) MF1100 82
ALTERNATOR (GAS AND L.P.G.) MF1100 34
CYLINDER BLOCHK (DIESEL) MF1100 86
CYLINDER BLOCHK (DIESEL) MFL1100 124
CRAMNKSHAFT AND FLYWHEEL (DIESEL) MF1100 30
CRAMNKSHAFT AND FLYWHEEL (DIESEL) MF1100 128
PISTONS, RINGS, AND RODS (DIESEL) MF1100 g2
CYLINDER HEAD (DIESEL) MFL1100 94
CYLINDER HEAD (DIESEL) MF1100 132
CYLINDER HEAD (DIESEL) MF1100 136
TIMING GEAR (DIESEL) MF1100 g8
TIMING GEAR (DIESEL) MF1100 138
OIL PAM, PUMP AND FILTER MF1100 102



Massey Ferguson

1100/ 1130 TRACTOR

651203

TABLE OF CONTENT
GASKET SETS (DIESEL) MFL100

RADIATOR AND WATER PUMP (DIESEL) MF1100

RADIATOR AND WATER PUMP (DIESEL) MF1100

WATER PUMP MF1100

MANIFOLDS (DIESEL) MF1100

AIR CLEAMER (DIESEL) MF1100

INJECTION SYSTEM (DIESEL) MF1100

INJECTION SYSTEM (DIESEL) MF1100

INJECTOR ASSEMBLY AND PUMP (DIESEL) MF1100

FUEL FILTER (DIESEL) MF1100

PISTONS, RINGS AND RODS (DIESEL) MFL100

OIL PAN, PUMP, FILTER (DIESEL) MF1100

GASKET SETS (DIESEL) (USED WITH 514254M92 ENGINE) MF1100
GASKET SETS (DIESEL) (USED WITH 503680M31 ENGINE) MF1100
WATER PUMPS (DIESEL) MF1100

MANIFOLD, MUFFLER, AIR CLEAMER (DIESEL) MF1100
INJECTORS (DIESEL) MF1100

INJECTION PUMP (DIESEL) MF1100

INJECTION PUMP (DIESEL) MF1100

INIECTIOMN PUMP, HEAVY DUTY DRIVE KITS MF1100

FUEL FILTERS (DIESEL) MF1100

FUEL FILTERS (DIESEL) MF1100

FUEL FILTERS (DIESEL) MF1100

FUEL LIFT PUMP (DIESEL)

CYLINDER BLOCK (TURBO CHARGED DIESEL) MF1130
CYLINDER BLOCK (TURBO CHARGED DIESEL) MF1130
CRAMNKSHAFT AND FLYWHEEL (TURBC CHARGED DIESEL) MF1130
PISTONS, RINGS AND RODS (TURBO CHARGED DIESEL) MF1130
CYLINDER HEAD (TURBO CHARGED DIESEL) MF1130

CYLINDER HEAD (TURBO CHARGED DIESEL) MF1130

TIMING GEAR (TURBC CHARGED DIESEL) MF1130

OIL PAN, PUMP AND FILTER (TURBC CHARGED DIESEL) MF1130
GASKET SETS (TURBO CHARGED DIESEL) MF1130

GASKET SETS (TURBO CHARGED DIESEL) MF1130

RADIATOR AND WATER PUMP (TURBO CHARGED DIESEL) MF1130
RADIATOR AND WATER PUMP (TURBD CHARGED DIESEL) MF1130
WATER PUMPS (TURBO CHARGED DIESEL) MF1130

WATER PUMPS (TURBO CHARGED DIESEL) MF1130

MANIFOLDS (TURBO CHARGED DIESEL) MF1130

MANIFOLDS (TURBO CHARGED DIESEL) MF1130

AIR CLEAMER (TURBO CHARGED DIESEL) MF1130

INJECTION SYSTEM (TURBO CHARGED DIESEL) MF1130
INIJECTOR ASSEMBLY MF1130

INJECTION PUMPS (TURBOC CHARGED DIESEL) MF1130

FUEL FILTERS (TURBO CHARGED DIESEL) MF1130

FUEL FILTERS (TURBO CHARGED DIESEL) MF1130

FUEL FILTERS (TURBO CHARGED DIESEL) MF1130
TURBOCHARGER MF1130

FUEL TANKS AND LINES (DIESEL)

THROTTLE AND CHOKE (GAS AND L.P.G.) MF1100

THROTTLE AND CHOKE (GAS AND L.P.G.) MF1100

THROTTLE AND FUEL SHUT OFF (DIESEL)

106
108
150
112
114
116
118
160
120
122
130
142
145
148
134
156
162
164
166
168
170
172
174
176
178
182
186
188
190
194
196
200
204
206
208
214
212
218
220
224
2238
230
232
234
236
238
240
242
244
248
250
232

Page00-00



Massey Ferguson

1100/ 1130 TRACTOR

651203

TABLE OF CONTENT
ELECTRICAL WIRING (SEE NOTE "4") MFL100
ELECTRICAL WIRING (WITH ELECTRIC ETHER STARTING AID)
ELECTRICAL WIRING (WITH ELECTRIC ETHER STARTING AID)
ELECTRICAL WIRING (WITH MANUAL ETHER STARTING AID)
ELECTRICAL WIRING (WITH MANUAL ETHER STARTING AID) (DIESEL)
ALTERMNATOR
GEMERATOR (SEE NOTE "A") MF1100
STARTER. (SEE NOTE "A") MF1100
STARTER (DIESEL) MF1130
STARTER (DIESEL)
STARTER (DIESEL)
STARTER SOLENOQID (DIESEL)
INSTRUMENTS (GAS) MF1100
INSTRUMENTS (L.P.G.) MF1100
INSTRUMENTS (DIESEL)
ELECTRIC ETHER STARTING AID (DIESEL)
CAB LIGHTING (FACTORY INSTALLED CAB)
LIGHTING (FACTORY INSTALLED CAE)
LIGHTING (FACTORY INSTALLED CAE) (EARLY PRODUCTION)
LIGHTING (TRACTORS W/O FACTORY CAB)
LIGHTING (TRACTORS W,/O FACTORY CAB)
LIGHTING (TRACTORS W/O FACTORY CAB)
LIGHTING (TRACTORS W/O FACTORY CAB)
WARNING LAMP
STEERING WHEEL AND COLUMN (ADIUSTABLE)
STEERING WHEEL AND COLUMN (ADIUSTABLE)
STEERING WHEEL AND COLUMMN (ADIUSTABLE)
STEERING WHEEL AND COLUMMN (ADIUSTAELE)
STEERING WHEEL AND COLUMN (NON-ADIJUSTABLE)
HYDROSTATIC STEERING FUMF
HYDROSTATIC STEERIMNG FUMP
STEERING POWER RACK (SEE NOTE "A")
STE]ER.ING POWER RACK (SEE NOTE ""A"™) - STEERING POWER RACK (SEE NOTE
"
FROMNT SUSPENSION (WIDE ROW CROP)
FROMT SUSPENSION (WESTERN W/WELDED FRONT AXLE)
FROMNT SUSPENSION (WESTERN W/CAST FRONT AXLE)
FROMNT SUSPENSION (DUAL TRICYCLE)
FROMT WHEELS (WIDE ROW CROP, DUAL TRICYCLE, WESTERN)
REAR WHEELS (MANUAL ADJUSTABLE)
REAR WHEELS (MANUAL ADJUSTABLE)
REAR WHEELS (MANUAL ADJUSTABLE)
REAR WHEELS (6 RAIL P.AV.T.)
REAR WHEELS (3 RAIL P.AN.T.)
REAR WHEELS (P.AV.T.)
TRANSMISSION HOUSING AND CENTER HOUSING
CENTER. HOUSING {SERVICE OMLY)
MULTI-FOWER TRANSMISSION
MULTI-FOWER TRANSMISSION
6 SPEED TRANSMISSION
6 SPEED TRANSMISSION
GEAR SHIFT (FIRST, SECOND, THIRD AND REVERSE)

256
260
264
263
272
276
278
280
232
284
286
288
290
292
294
296
293
300
304
306
3038
310
312
314
316
3138
320
324
326
328
330
332
334

336
340
342
344
346
343
350
356
352
334
3538
360
Jod
366
370
374
376
378

Page00-00



Massey Ferguson

1100/1130 TRACTOR 651203
TABLE OF CONTENT Page00-00

GEAR SHIFT (FIRST, SECOND, THIRD AND REVERSE) 3380
GEAR SHIFT (HIGH AND LOW RAMNGE) 382
GEAR SHIFT (HIGH AND LOW RAMNGE) 384
GEAR SHIFT (PARK POSITION) 336
GEAR SHIFT (PARK POSITION) 3338
MULTI-FOWER AND P.T.Q. SHIFT CONTROLS 390
MULTI-POWER SHIFT CONTROLS (WITHOUT P.T.O.) 394
P.T.O. CONTROLS (6 SPEED TRANSMISSION) 396
PRICRITY WALVE DRAIN (6 SPEED TRANSMISSION WITHOUT P.T.O) 400
MULTI-POWER FILTER (SEE NOTE "A") 402
MULTI-POWER FILTER {SEE NOTE ""A"") - MULTI-POWER. FILTER (SEE NOTE "A") 404
MUTLI-POWER AND P.T.C. SHIFT VALVE (CESSNA) 406
MUTLI-FOWER AND P.T.Q. SHIFT VALVE (WOODSTER) 403
MUTLI-POWER SHIFT WALVE (CESSNA) 410
MUTLI-POWER SHIFT WALVE (WOOQSTER) 412
P.T.O. SHIFT WALVE 414
P.T.O. SHIELD AND GUARD 416
P.T.O. CLUTCH AND HIGH AND LOW RAMGE 418
P.T.O. CLUTCH AND HIGH AND LOW RAMGE 420
HIGH AND LOW RANGE W/C P.T.C. 424
HIGH AND LOW RANGE W/C P.T.O. 426
CLUTCH CONTROLS 423
CLUTCH CONTROLS 430
DUAL DISC CLUTCH (SEE NOTE "A") 432
SINGLE DISC CLUTCH (GAS AND DIESEL) (SEE NOTE "A") 434
SINGLE DISC CLUTCH (GAS AND L.P.G.) MF1100 436
POWER. TAKE OFF GEAR TRAIN 438
REAR HOUSING (TRACTORS W/OUT P.T.O.) 440
POWER TAKE COFF SHIFT (LATE PRODUCTION) 442
POWER TAKE OFF SHIFT (EARLY PRODUCTION) 444
DIFFEREMTIAL LOCK CONTROL 446
DIFFERENTIAL LOCK VALVE 443
DIFFERENTIAL (WITHOUT LOCK) 430
DIFFERENTIAL (WITHOUT LOCK) 432
DIFFERENTIAL (WITHOUT LOCK) 454
DIFFERENTIAL (WITH LOCK) 456
DIFFERENTIAL (WITH LOCK) 433
DIFFERENTIAL (WITH LOCK) 462
REAR AXLE AND BRAKES 464
BRAKE CONTROLS 468
BRAKE VALVE (USED TRACTOR SERIAL NUMBER SB16683% AND UP) 470
BRAKE VALVE 472
BRAKE VALVE (USED PRIOR TO TRACTOR SERIAL NUMBER 9B14703) 474
HYDRAULIC SEAT CONTROLS (USED LATE PRODUCTION TRACTORS) 476
HYDRAULIC SEAT CONTROLS (USED EARLY PRODUCTION TRACTORS) 478
HYDRAULIC SEAT VALVE (SEE NOTE "A") 430
HYE]JRAULIC SEAT VALVE (SEE NOTE ""A"") - HYDRAULIC SEAT VALVE (SEE NOTE 432
na

SEAT CYLINDER (BENTON) 434
SEAT CYLINDER (CESSNA) 436
SEAT CYLINDER (WOOSTER) 438

SEAT 430



Massey Ferguson

1100/ 1130 TRACTOR

651203

TABLE OF CONTENT
OIL COOLER, FILTER AND RADIAL PUMP
HYDRAULIC LINES (GAS AND DIESEL)
HYDRAULIC LINES (GAS AND DIESEL) MF1100
HYDRAULIC OIL FILTER
HYDRAULIC OIL FILTER
RADIAL HYDRAULIC PUMP (PUMP SERIAL NUMBER DV1175 AND UP)
RADIAL HYDRAULIC PUMP (PUMP SERIAL NUMBER DU4550 TO DV1175)
RADIAL HYDRAULIC PUMP (PRIOR TO PUMP SERIAL NUMBER DU4530)
RADIAL PUMP VALVE BODY (REPAIRS)
FRONT HYDRAULIC COVER (SEE NOTE "A")
FRD]NT HYDRAULIC COVER (SEE NOTE ""A™) - FRONT HYDRAULIC COVER (SEE NOTE
e
FRONT HYDRAULIC COVER (SEE NOTE """"A"""") - FRONT HYDRAULIC COVER (SEE
NOTE "A")
CHARGING PUMP
CHARGING PUMP
CHARGING PUMP
CHARGING PUMP
CHARGING PUMP
QUADRANT LEVER AND SUPPORT (USED ON TRACTORS WITH ROCKSHAFT)
OSCILLATOR DRIVE (USED ON TRACTORS WITH ROCKSHAFT)
CONTROL VALVE
CONTROL VALVE
CONTROL VALVE
CONTROL VALVE
CONTROL CONSOLE AND RESPONSE ADIUSTER
CONTROL CONSOLE AND RESPONSE ADIUSTER
CONSOLE (ROW CROP WITHOUT ROCKSHAFT OR. CAB)
CONSOLE (ROW CROP WITHOUT ROCKSHAFT OR CAB)
CONSOLE (WESTERN WITHOUT ROCKSHAFT OR CAB)
CONSOLE (WESTERN WITHOUT ROCKSHAFT OR CAB)
REAR LIFT COVER, ROCKSHAFT AND ARMS
DRAFT, POSITION AND PRESSURE CONTROL LINKAGE
POSITION AND PRESSURE CONTROL LINKAGE
DEPTH CONTROL AND DRESS PANEL
AUXILIARY HYDRAULICS
AUXILIARY HYDRAULICS
AUXILIARY HYDRAULICS
AUXILIARY HYDRAULICS
AUXILIARY HYDRAULICS
AUXILIARY HYDRAULICS
AUXILIARY HYDRAULICS
AUXILIARY HYDRAULICS
AUXILIARY HYDRAULICS
CONTROL LEVERS
CONTROL LEVERS
CONTROL LEVERS
CONTROL LEVERS
CONTROL LEVERS
SINGLE AUXILIARY VALVE
SINGLE AUXILIARY VALVE
SINGLE AUXILIARY VALVE

492
454
495
502
504
506
510
514
513
520
522

524

528
530
532
534
536
538
542
544
543
552
556
560
562
564
566
563
570
572
574
376
578
530
582
So4
536
5338
590
592
594
596
598
600
602
604
606
608
610
612

Page00-00



Massey Ferguson

1100/ 1130 TRACTOR

651203

TABLE OF CONTENT
DAL AUXILIARY WVALVE

DAL AUXILIARY WALVE

DAL AUKILIARY WALWE

DAl AUKILIARY WVALWVE

CONTROL SPRINGS AMD TOP LINE

LIFT LINKAGE (STANDARD)

LIFT LINKAGE (HEAWY DUTY)

CURVED DRAWBAR (TRACTORS WITH DRAFT CONTROL)
PRESSURE CONTROL HITCH

LIFT CYLINDERS AND HOSES

LIFT CYLINDERS (CESSMNA 2-5/8 X 9-1/4")

LIFT CYLINDERS (CESSNA 2-7/8 X 9-1/4") MF1130
LIFT CYLINDERS (CESSNA 2-1/2 X 9-1/4")

LIFT CYLINDERS (BENTON 2-37/64 X 9-1/4")
STANDARD SWINGING DRAWBAR

HEAWY DUTY SWINGING DRAWBAR

WIDE SWINGING ROLLER. DRAWBAR

FENDERS (ROW CROFP)

FENDERS (WESTERMN)

FLATFORMS AND STEF PLATES MF1100 ROW CROP - GAS AND DIESEL
PLATFORMS AND STEP PLATES MF1100 ROW CROP - GAS AND DIESEL

PLATFORMS AND STEP PLATES MF1100 ROW CROP L.P.G.)
PLATFORMS AND STEP PLATES (MF1100 ROW CROP L.P.G.)
PLATFORMS AND STEF PLATES (MF1100 WESTERN L.P.G.)
PLATFORMS AND STEP PLATES (MF1100 WESTERN L.P.G.)
OPERATORS' PLATFORM ENCLOSURE (WESTERN)

HOOD CAP AND GRILLE

HOOD CAP AND GRILLE

INSTRUMENT PAMNEL AND HOOD (GAS AND DIESEL, SEE NOTE "A")
INSTRUMENT PANEL AND HOOD (DIESEL, SEE NOTE "A")
INSTRUMENT PAMNEL AND HOOD (L.P.G.) MFL100
INSTRUMENT FPAMEL SUFFORTS AND BATTERY PLATFORM
INSTRUMENT FAMEL SUFFORTS AND BATTERY FLATFORM
FUEL TANK FRAME AND SHIELDS (L.P.G.) MF1100

CAB (FACTORY INSTALLED)

INSULATION (FACTORY INSTALLED CAB)

MOUNTING BRACKETS, STEFS (FACTORY INSTALLED CAB)
MOUNTING BRACKETS, STEPS (FACTORY INSTALLED CAB)
FENDERS AND FLOOR PLATES (FACTORY INSTALLED CABE)
FENDERS AND FLOOR PLATES (FACTORY INSTALLED CAB) (MFL100)
FROMT PANELS (FACTORY INSTALLED CAB)

FROMT PANELS (FACTORY INSTALLED CAB)

REAR PAMELS (FACTORY INSTALLED CAB)

REAR PANELS AND CONSOLE (FACTORY INSTALLED CAB)
DOME LIGHT AND FUSE BOX (FACTORY INSTALLED CAB)
PRESSURIZER (FACTORY INSTALLED CAB)

CAB (FIELD INSTALLED)

CAB WELDMENT (SERVICE)

UPPER. CAB ASSEMBLY (FACTORY INSTALLED)

INSULATION, HEADLINER AND TRIM (FACTORY INSTALLED CAB)
CONDENSER AND COMPRESSOR (FACTORY INSTALLED CAB)
COMPRESSOR (FACTORY INSTALLED CAB)

614
616
613
620
622
620
623
630
632
634
636
633
640
642
Gdd
646
648
650
652
634
656
658
660
662
664
666
663
670
672
676
673
630
632
634
686
633
630
714
692
694
696
722
698
700
702
704
706
703
710
712
716
720

Page00-00



Massey Ferguson

1100/ 1130 TRACTOR

651203

TABLE OF CONTENT

PRESSURIZER (WITHOUT AIR-CONDITIONING)
PRESSURIZER (WITH AIR-COMDITIONING) (FACTORY INSTALLED CAB)
AIR DUCT AND WINDSHIELD WIPER (FACTORY INSTALLED)

ELECTRICAL SYS5TEM, PRESSURIZER
ELECTRICAL SYSTEM, PRESSURIZER

SAFETY FRAME AND FENDERS (FACTORY INSTALLED CAB)
FLOOR PLATES (FACTORY INSTALLED CAB)
REAR PANELS (FACTORY INSTALLED CAB) (SEE NOTE "A")

REAR PANELS (FACTORY INSTALLED CAB) (SEE NMOTE ""&"") - REAR PANELS
(FACTORY INSTALLED CAB) (SEE NOTE "A")

REAR PANELS (FACTORY INSTALLED CAB) (SEE NOTE """"A"™"") - REAR PANELS
(FACTORY INSTALLED CAB) (SEE NOTE "A")

EMBLEMS, DECALS AND INSTRUCTIONS FLATES

PAINT

SPECIAL SERIAL NUMBER INFORMATION
SPECIAL SERIAL NUMBER INFORMATION
SPECIAL SERIAL NUMBER INFORMATION
SPECIAL SERIAL NUMBER INFORMATION
SPECIAL SERIAL NUMBER INFORMATION
SPECIAL SERIAL NUMBER INFORMATION
SPECIAL SERIAL NUMBER INFORMATION
SPECIAL SERIAL NUMBER INFORMATION
SPECIAL SERIAL NUMBER INFORMATION
SPECIAL SERIAL NUMBER INFORMATION
SPECIAL SERIAL NUMBER INFORMATION

724
726
728
730
732
734
736
738
740

742

744
746
X111
KIV
XIX

XWII
AT
o
X1
*¥XII
XXIII

Page00-00



1100/1130 TRACTOR

4 CRANKSHAFT, FLYWHEEL AND MAIN BEARINGS (GAS)

BE 9221

lst Print 651 203 M97 (Issue 1) 2/73

Ref 4 Page 4



Massey Ferguson

1100/ 1130 TRACTOR

651203

CRANKSHAFT, FLYWHEEL AND MAIN BEARINGS (GAS) MF1100
Item Part Number

1

P OO~NOUTAWN

17
18
19

16
17
18
19

16
17
18
19
26

27
28
29
30

31

37
38
39
40
41
42

1034393M1
1032581M1
22134X
1032588M1
1032587M1
1032603M1
1032590M1
1032557M91
1032589M1
1032658M1
353607X1
836033M91
1032598M1
1032597M1
1032599M1
1032600M1
836034M91
1032614M1
1032612M1
1032616M1
1032618M1
836035M91
1032615M1
1032613M1
1032617M1
1032619M1
1032767M91
1034081M91
1032591M91
1032592M1
1032648M1
359404X1
1034394M1
1032594M1
1032593M1

1032523M1

13611X
1032602M1
1032637M1
1032524M1
1032525M1

Qty Description

PRPRPROORRPRPREPRPRRPOWORPRRPRRPOWORRPRPOWRRPREPRPRPRREPNRRLRRRER

RPRRRRR

(A) Crankshaft

(B) Crankshaft (Order 1034393M1 And 1034394M1)
Key (#708 Hi-Pro)

Spacer, Crankshaft Gear

Gear, Crankshaft

Gasket, Oil Thrower

Thrower, Oil

Pulley Assembly

Taper, Crankshaft Pulley

Washer, Pulley (11/16 x 2 x 3/16")

Bolt (5/8 x 1" NF, Hex.)

Insert Kit (Std.)

Insert (Top) (Front, 1st Intermediate, Rear)
Insert (Lower) (Front, 1st Inter., Rear)
Insert (Top) (2nd Intermediate)

Insert (Lower) (2nd Intermediate)

Insert Kit (-.020")

Insert (Top) (Front, 1st, Intermediate, Rear)
Insert (Lower) (Front, 1st Intermediated, Rear)
Insert (Top) (2nd Intermediate)

Insert (Lower) (2nd Intermediate)

Insert Kit (-.040")

Insert (Top) (Front, 1st Intermedaite, Rear)
Insert (Lower) (Front, 1st Intermediate, Rear)
Insert (Top) (2nd Intermediate)

Insert (lower) (2nd Intermediate)

(C) Flywheel Assembly (Incl. ltem 27)

(D) Flywheel Assembly (Incl. ltem 27)

(E) Flywheel Assembly (Incl. Item 27)
Gear, Flywheel Ring

Bolt (7/16 x 1-1/4" NF, Hex., Special)
Washer (7/16" Int. Tooth Lock)

(A) Adapter, Flywheel

(B) Adapter, Flywheel (Order 1034394M1)
Strip, Flywheel Timing

CAMSHAFT

Camshaft

Key (#13 Woodruff)

Bushing, Camshaft, Front

Spring, Camshaft Thrust Button

Button, Camshaft Thrust

Gear, Camshatft

(A) - Used Engine Serial Number 125771,
125787, 127197, 127212, 127228 And
130327 And Up.

(B) - Used Prior To Engine Serial Number
130327 Except For 125771, 125787,
127197, 127212 And 127228.

(C) - Used Engine Serial Number 120027
And Up.

(D)- Used Engine Serial Number 115752
To 120027.

(E) - Used Prior To Engine Serial Number
115752. For Repairs Order 1034081M91,
Flywheel; 1033648M1 Adapter, Plate And
1033649M1 Timing Hole Cover.

Page4



1100/1130 TRACTOR

2 CYLINDEER BLOCK {(GAS)

BES211

el

=) Foo

1st Print 651 203 M97 (Issue 1) 2/73

Ref 2 Page 2



Massey Ferguson

1100/ 1130 TRACTOR 651203
CYLINDER BLOCK (GAS) MF1100 Page2
Item Part Number Qty Description
514522M92 Engine Assembly (Complete)
1032757M91 Block Assembly, Short (Incl. Crankshaft And Brgs. Conn. Rod., Pistons & Camshaft)

1 1032578M91 Block Assembly (Stripped)

2 1032602M1 Bushing, Camshaft, Front

3 363838X1 Pin, Dowel, Main Bearing Cap

4 1032656M1 Stud (9/16" NC-NF x 4-1/16")

5 353447X1 Washer (9/16" Lock)

6 365673X1 Nut (9/16" NF., Hex.)

7 1032664M1 Plug (1" Expansion, Brass)

8 17186X Washer (3/8" Flat)

9 356039X1 Plug (1/8 P.T. Hex. Sckt. Hd.)

10 1032647M1
11 1032663M1

Plug (21/32" Cup Type)
Plug (2" Expansion, Brass)

12 22728X Plug (1/4" P.T. Sq. Sckt.)

13 353664X1 (A) Bolt (1/4 x 3/8" NC, Hex.)

14  1002044M1 (A) Washer (17/64 x 1/2 x 1/16")
15 834020M1 (B) Stud (1/4" NC-NF x 3/4")

16 195591M1 Plug (1/8" P.T. Sltd.)

17 1032604M1
18 1032636M1
19 22239X
20 1032628M1
21 1032559M1

Plunger, Oil Relief Vavle
Spring, Plunger

Gasket (9/16 x 13/16 x 3/32")
Screw, Relief Valve

Support, Engine Front

22 353724X1 Bolt (1/2 x 1-1/2" NC, Hex.)
23 353439X1 Washer (1/2" Lock)
24 354714X1 Bolt (3/4 x 2-1/2" NC, Hex.)
25 353440X1 Washer (3/4" Lock)

28 1032632M1
29 1032560M2
30 357445X1
31 1032659M1
32 1032627M1
33 1032518M2
34 353679X1
35 1032661M1
36 1032606M1
37 1032607M91
38 1032605M1

Cover

Gasket, Cover

Screw (#10 - 24 x 5/8" Sltd. Hd.)
Washer (3/16 x 11/32 x 1/32" Copper)
Plate, Cover

Gasket, Cover Plate

Bolt (5/16 x 1" NC, Hex.)

Washer (21/64 x 1/2 x 1/32" Copper)
Plate, Cover, Right Front

Plate Assembly, Cover, Right Rear
Gasket, Cover Plate

39 353665X1 22 Bolt (1/4 x 1/2" NC, Hex.)

40 375182X1 Plug (1/2" P.T. Sq. Hd.)

41 1032582M91 Cover Assembly, Left

42 1032519M1 Gasket, Cover

43 353665X1 22 Bolt (1/4 x 1/2" NC, Hex.)

44 763716M1 Drain, Cock

45 353896X1 Bolt (3/8 x 1/2" NC, Hex.)

47 1032596M1 Tube, Timing Gear Oil (1/4 x 1")
48 355554X1 Plug (1/4" P.T., Sltd.)

49 1032601M1
50 1032626M1
51 1033595M1

Bushing, Governor Gear
Plug, Idler Hole
Stop, Governor Lever

PRONNNNNNRPRPRNRPORNRPREPNNNRPRPNNRPRPARMRPRPNNOONRRPRPEPARRPRPWORRPREPOROO0OERRRERE

52 834114M1 Stud (1/4" NC-NF x 1-1/8")

53 353918X1 Nut (1/4" NF, Hex.)

54 731374M1 Stud

55 353754X1 Washer (9/32 x 5/8 x 1/16" Flat)
56 353441X1 Washer (1/4" Lock)

57 353918X1 Nut (1/4" NF, Hex.)

58 353543X1 Bolt (3/8 x 1-5/8" NF, Hex.)

(A) - Used Late Production Engines.
(B) - Used Early Production Engines.
Order 353664X1 Bolt.



